
Agenda, Regular Board Meeting          March 15, 2022 

MEINERS OAKS WATER DISTRICT BOARD OF DIRECTORS 
REGULAR MEETING AGENDA 

Due to the ongoing COVID-19 pandemic, all meetings of the Board will be conducted via 
teleconference until further notice, in accordance with CA AB 361. 

JOIN BY COMPUTER: https://meet.goto.com/987368677 
DIAL-IN (US TOLL-FREE): 1 877 309 2073 
ACCESS CODE: 987-368-677 

If you require special accommodations for attendance at or participation in this meeting, 
please notify our office 24 hours in advance at (805) 646-2114.  

(Govt. Code Section 94594.1 and 94594.2 (a)) 

March 15, 2022 at 6:00 pm. 
1. Call meeting to order

2. Roll call

3. Approval of the minutes: February 15, 2022, Regular Meeting
[...]
Varies by project, cumulative is approximately 
$5+M

On-Call Wellhead Treatment for East Niles Community 
Services District
Bakersfield, CA 

RELEVANCE TO MOWD: 
1. Design of filtration technologies for

groundwater wells treating various constituents-
2. Design of chemical system modifications to

accommodate filtration systems

m~, I Page 58 of 117



13
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

BRIEF DESCRIPTION
MKN is currently providing design services for the 
Coarsegold Iron-Coagulation Filtration Greensand Treatment 
Facility, which included design of iron, manganese, and 
arsenic filtration system for removal of contaminants from 
the facility’s main wells. The 0.14 million gallon per day 
filtration system is required to remove about 15 ug/L of 
arsenic 2 mg/L of iron and 0.5 mg/L manganese to below 
detection limits, while meeting the primary arsenic 
maximum contaminant level of 10 ug/L and secondary 
maximum contaminant levels of 0.3 and 0.05 mg/L 
(respectively) in the product water.

The iron/manganese/arsenic removal system uses ferric 
chloride and sodium hypochlorite to oxidize the metals, 
along with ferric chloride to facilitate co-precipitation of 
ferric hydroxide and arsenate ions to facilitate removal of 
arsenic during periods of inadequate iron-to-arsenic 
concentration ratios. Backwash water is reclaimed through 
both the facility’s irrigation system for unrestricted reuse 
and recycled into the filter to minimize water loss.

The project also included development two new groundwater 
production wells, a chlorination system, 2,000 feet of 
pipeline, product water and backwash reclaim reservoirs, 
and a high-service pumping station.

OWNER: University Enterprises, Inc.
KEY PERSONNEL: Chris Martin, PE - Technical 
Water Treatment Lead; Stefanos Word, EIT, Env 
Sp - Civil, Mechanical and Instrumentation 
Design Lead 
DURATION: March 2020 - May 2022
CLIENT CONTACT:
Randy Sharp | Operations and Maintenance 
Supervisor
45426 Road 415
Coarsegold, CA 93614
rsharp@yosemiteusd.org
ENGINEERING FEE (CONTRACT VALUE):
$400,000
ESTIMATED CONSTRUCTION:
$2,000,000

Coarsegold Iron-Coagulation Filtration Greensand 
Treatment Facility
University Enterprises, Inc. | Coarsegold, CA 

RELEVANCE TO MOWD: 
1. Design of multimedia filtration technologies

for groundwater wells treating various constituents-
2. Full-scale water treatment facility design(i.e.

filtration equipment, chemical storage and
feed facilities, instrumentation and controls
design, backwash reclamation storage and
pumping, residual solids dewatering, CMU
building, and site/civil improvements.

m~, I Page 59 of 117



14
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

BRIEF DESCRIPTION
The City of Bakersfield (City) potable water system is served by 
both surface water and groundwater wells. When the maximum 
contaminant level (MCL) for arsenic was lowered in 2008, the 
CIty was forced to take multiple key wells out of service due to 
elevated levels of arsenic. The fluctuations in available surface 
supply, coupled with the location of five specific wells within 
the City’s distribution system, led to prioritization of these sites 
for treatment and reactivation. Based on the City’s success with 
constructing, testing, and commissioning adsorptive treatment 
at another well site it was determined that this method should 
be used at these five key wells. Each well was equipped with 
dual adsorptive vessels, pH adjustment equipment, flow and 
pH monitoring, flow bypassing, and flush to waste provisions. 
MKN was retained to review and refine the arsenic vendor 
equipment proposals including treatment processes and 
efficiencies, perform conceptual site layouts, prepare draft & 
final construction document bid packages, and provide 
construction support including on site construction observation.

OWNER: City of Bakersfield
KEY PERSONNEL: Chris Martin, PE; Jason 
Wilson, PE; Jon Hanlon, PE
DURATION: 2016-2017
CLIENT CONTACT:
Art Chianello, PE
Water Resource Department
661.326.3715
ENGINEERING FEE (CONTRACT VALUE):
$68,000
ESTIMATED CONSTRUCTION:
$1,400,000

Five Wells Arsenic Treatment Project
City of Bakersfield, CA 

RELEVANCE TO MOWD: 
1. Design of filtration technologies for multiple

groundwater wells treating arsenic
2. Design of chemical system modifications to

accommodate filtration system

m~, I Page 60 of 117



15
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

BRIEF DESCRIPTION
With a previous employer, MKN staff provided design 
services for the Capistrano Desalter, which included design 
of an iron/manganese filtration system serving as 
pretreatment for the desalination equipment as well as 
removing iron from the blend water stream. This 6 million 
gallon per day filtration system was required to remove 
about 6 mg/L of iron and 1 mg/L manganese to below 
detection limits in order to protect the desalination system, 
while meeting the secondary maximum contaminant levels 
of 0.3 and 0.05 mg/L (respectively) for the final blended 
product.

The iron/manganese removal system used sodium 
hypochlorite to oxidize the metals, along with a sodium 
bisulfite feed system to quench excess hypochlorite. 
Backwash water was reclaimed and recycled into the filter 
to minimize water loss and washwater disposal fees. 

The project also included development of eight groundwater 
production wells, a chloramination system, blending 
stations, 12,500 feet of pipeline, a chlorine contact reservoir 
for disinfection, and a high-service pumping station.

OWNER: Capistrano Community Services 
District
KEY PERSONNEL: Chris Martin, PE - Technical 
Water Treatment Lead 
DURATION: 2003 - 2005
ENGINEERING FEE (CONTRACT VALUE):
$750,000
ESTIMATED CONSTRUCTION:
$8,000,000

Capistrano Desalter Iron and Manganese Treatment 
System
Capistrano Community Services District, CA 

RELEVANCE TO MOWD: 
1. Design of filtration technologies for multiple

groundwater wells treating various
constituents

2. Full-scale water treatment facility design (i.e.
reverse osmosis and multimedia (greensand)
filtration equipment, chemical storage and
feed facilities, clearwell and backwash
reclamation storage and pumping systems,
high service pump station, instrumentation
and controls design, prefabricated metal
treatment/administration building and site/
civil improvements

3. Modification of existing wells (i.e.
rehabilitation, flushing capabilities, system
controls integration, etc.) to accommodate
the new treatment facility

m~, I Page 61 of 117



16
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

BRIEF DESCRIPTION
While with another firm, MKN staff provided project 
management and design engineering services for the City of 
Paso Robles’ microfiltration surface water treatment plant.

The City of Paso Robles (City) is a Project Participant in the 
Nacimiento Water Project (NWP) currently being 
implemented by the San Luis Obispo County Flood Control 
and Water Conservation District. The NWP is a regional 
water supply system that will convey raw water from Lake 
Nacimiento to communities in San Luis Obispo County, 
including the City. The City is constructing a water treatment 
plant (WTP) to treat surface water received from Lake 
Nacimiento utilizing this additional water source to increase 
supply reliability, particularly during the summer months. 
The treatment plant will have a nominal capacity of 2 
million gallons per day (MGD). Project was awarded with 
the American Council of Engineering Companies (ACEC) 
Project Award of 2015.

The membrane filtration plant features the following 
processes:

• Flow-controlled raw water turnout facilities

• Pre-oxidation, coagulation and dissolved air flotation
process with hydraulic desludging

• Parallel 60 module membrane microfiltration trains,
including clean-in-place (CIP) and neutralization
facilities and reverse feed backwash with air scour

• Membrane filtration break tank and intermediate pump
station

• Granular activated carbon (GAC) post-treatment
contactors to remove objectionable taste and odor and
organics that are not removed by the coagulation and
filtration process

• 200,000-gallon concrete clearwell and chlorine contact
tank

• 2.4 MGD high service pump station

• Residuals management system including equalization
tank and pump station

• Facilities for future addition of ozone disinfection

OWNER: City of El Paso de Robles
KEY PERSONNEL: Jon Hanlon, PE; Henry Liang, 
PE
DURATION: Completed November 2013
ENGINEERING FEE (CONTRACT VALUE):
$900,000
ESTIMATED CONSTRUCTION: $12M

Surface Water Membrane Treatment Plant
City of El Paso de Robles, CA 

RELEVANCE TO MOWD: 
1. Design of CIP and residuals management

system to manage and restrict waste flows to
City sewer system

2. Demonstrates deep understanding of
filtration processes

3. Design of chemical feed and filtration
equipment systems in conjunction with the
SCADA systems integrator

4. Design and construction of new storage tanks 
and filtration equipment

;: 
~
 

E
 

Page 62 of 117



17
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

BRIEF DESCRIPTION
While with another firm, MKN staff provided project 
management and design engineering services for the City of 
Fresno’s 8 MGD Surface Water Treatment and Storage 
Facility.

The conventional filtration plant included the following 
components: 

• 3-million-gallon pre-stressed concrete water storage
reservoir

• Trident filtration system

• Raw water, transfer, and high-service pump stations

• Chemical feed and storage facilities

• Backwash equalization basin and reclamation systems

• Granular activated carbon vessel system

• Carbon dioxide storage and feed system

• Sludge dewatering system

• Emergency back-up power generator

• Electrical and instrumentation with SCADA integration

• Site grading, landscaping, paving, and yard piping

• Prefabricated metal operations building

OWNER: City of Fresno
KEY PERSONNEL: Jon Hanlon, PE; Henry Liang, 
PE 
DURATION: Completed November 2013
ENGINEERING FEE (CONTRACT VALUE):
$800,000
ESTIMATED CONSTRUCTION: $14M

T-3 Surface Water Treatment and Storage Facility
City of Fresno, CA 

RELEVANCE TO MOWD: 
1. Demonstrates deep understanding of

filtration processes
2. Design of residuals management system
3. Design of chemical feed and filtration

equipment systems in conjunction with the
SCADA systems integrator

4. Design and construction of new storage tanks 
and filtration equipment

;: 
~
 

E
 

Page 63 of 117



18
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

TREATMENT
Client Project Type Constituent

Atascadero MWC PFOS/PFOA Treatment Ion Exchange, GAC PFOA and PFOS

California Institution for Men Chino Prison Water Treatment Ion Exchange; GAC Nitrate, Hardness, TCE

Capistrano CSD Capistrano Desalter Membrane Iron Removal, TDS

City of Arroyo Grande Well No. 11 GAC and Greensand Iron and Arsenic

City of Bakersfield 5 Wells Arsenic Treatment Adsorption Arsenic

City of Compton Well 16 and 18 - Planning Various PCE/TCE

City of Goleta Anita Well GAC, Greensand, Airstripping Fe & Mn, TTHM

City of Grover Beach Grover Beach Nitrate Removal Ion Exchange Nitrate

City of Guadalupe Well 5 Ion-exchange Nitrate

City of Lynwood Well No. 11 GAC PCE/TCE

City of Lynwood Well No. 19 GAC and Greensand PCE/TCE and Fe & Mn

City of McFarland McFarland Well 2 Ion Exchange Nitrate

City of McFarland McFarland Well 4 Ion Exchange Nitrate

City of Paso Robles Sherwood Wells Adsorption, GAC Arsenic, Sulfide, Taste & Odor

City of Pismo Beach Meadow Creek Wells Oxidation-filtration Fe & Mn

City of Solvang Well 22 Oxidation-filtration Sulfide, Fe & Mn

Confidential Client Well Cl, Greensand, RO Sulfide, TDS

County of Dare Skyco Color Removal Ion Exchange Color/ THM precursors

Crescenta Valley County WD Glenwood Treatment Plant Ion Exchange Nitrate

East Niles CSD Well 18 Arsenic Treatment Adsorption Arsenic

East Niles CSD Well 22 Arsenic Treatment Adsorption Arsenic

East Niles CSD Wells 21 & 23 GAC Treatment Adsorption (GAC) TCP

Jurupa CSD Jurupa IX Plant Ion Exchange Nitrate

Jurupa CSD Jurupa IX Plant Expansion Ion Exchange Nitrate

Kern Housing Authority N. Shafter FLC Ion Exchange Nitrate

Los Osos CSD Nitrate Removal Evaluation Various Nitrate

Maywood Mutual #2 Maywood Well Greensand Fe & Mn

Monte Vista Water District Well 33 Treatment Ion Exchange Nitrate, hardness

Nipomo CSD District-wide Chloramine conversion TTHM

University Enterprises Central Union School District Arsenic Removal Adsorption Arsenic

University Enterprises Lancaster Mobile Home Park Arsenic Removal Adsorption Arsenic

Three Crowns Industrial Park Well 1-3 TCP Treatment Adsorption (GAC) TCP

Belmont Water Corporation Well 1 TCP Treatment Adsorption (GAC) TCP

m~, I Page 64 of 117



PROPOSAL FOR WATER TREATMENT PLANT FINAL DESIGN

5.COST PROPOSAL AN
D

RATE/FEE SCH
EDU

LE

5
COST PROPOSAL 
AND RATE/FEE 
SCHEDULE

Page 65 of 117



24
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

Meiner's Oaks Water District
Water Treatment Plant - Final Design

Pr
in

cip
al

 E
ng

in
ee

r (
Ha

nl
on

/M
ar

tin
)

Se
ni

or
 P

ro
je

ct
 E

ng
in

ee
r I

I (
Bu

gi
el

sk
i)

Pr
oj

ec
t E

ng
in

ee
r I

 (D
od

ge
/W

ils
on

)

As
sis

ta
nt

 E
ng

in
ee

r I
I (

W
or

d)

As
sis

ta
nt

 E
ng

in
ee

r I
 (H

an
na

)

CA
D 

De
sig

n 
Te

ch
ni

cia
n 

II

    
 T

ot
al

 H
ou

rs
 (M

KN
)

La
bo

r (
M

KN
)

OD
Cs

 (M
KN

)

Su
rv

ey
in

g 
(E

CG
) 

Ge
ot

ec
hn

ica
l (

Ye
h)

St
ru

ct
ur

al
/A

rc
hi

te
ct

ur
al

 (S
SG

)

El
ec

tr
ica

l &
 C

on
tr

ol
s (

M
SO

)

M
ec

ha
ni

ca
l (

LE
G)

No
n-

La
bo

r C
os

ts

To
ta

l F
ee

Hourly Rates 230 212 181 161 145 145
Task Group 100: Project Management, Meetings and QA/QC

Task 101 – Project Management and QA/QC 48 48 96 $21,216 636$       -$          -$        -$        -$        -$        $636 21,852$       
Task 102 – Progress Meetings (Bi-Monthly and Final Presentation) 6 6 6 6 6 30 $5,574 167$       -$          -$        -$        -$        -$        $167 5,741$         
Task 103 – Data Request and Review 2 2 4 8 8 2 26 $4,346 130$       -$        -$        -$        -$        $130 4,476$         

 Subtotal 56 56 10 14 14 2 152 31,136$    934$       -$          -$        -$        -$        -$        934$           32,070$       
Task Group 200 – Preliminary Investigations and Design Direction Development

Task 201 - Design Workshop #1 2 2 4 4 4 16 $2,832 85$          -$          -$        550$       550$       -$        $1,185 4,017$         
Task 202 - Design Direction TM 4 4 24 40 16 24 112 $18,352 551$       9,900$      35,575$  4,895$    5,500$    550$       $56,971 75,323$       

 Subtotal 6 6 28 44 16 28 128 21,184$    636$       9,900$      35,575$  5,445$    6,050$    550$       58,156$      79,340$       
Task Group 300 – Detailed Design

Task 301 - 50% Plans, Specifications, and Cost Estimate 16 24 96 160 64 192 552 $89,024 2,671$    -$          -$        13,585$  45,375$  8,250$    $69,881 158,905$     
Task 302 - Design Workshop #2 2 2 2 2 8 $1,568 47$          -$          -$        550$       550$       -$        $1,147 2,715$         
Task 303 - Final Plans, Specifications, and Cost Estimate 8 8 48 88 24 96 272 $43,792 1,314$    -$          -$        5,445$    16,775$  3,300$    $26,834 70,626$       

 Subtotal 26 34 146 250 88 288 832 134,384$  4,032$    -$          -$        19,580$  62,700$  11,550$  97,862$      232,246$     
TOTAL BUDGET 88 96 184 308 118 318 1112 $186,704 5,601$    9,900$      35,575$  25,025$  68,750$  12,100$  156,951$   343,655$     

MEINERS OAKS WATER DISTRICT
WATER TREATMENT PLANT FINAL DESIGN SERVICES FEE

SECTION 5

COST PROPOSAL AND RATE/FEE SCHEDULE

m~, I Page 66 of 117



25
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN
[...]
team put together a new Spill Prevention Control and Countermeasure Plan. Evaluated 
CWTP Hazardous Material Business Plan for general compliance. Audited the current 
CalARP program for any regulatory updates and made essential changes are required.

 Chemical Systems Improvements| Camarillo Sanitary District, CA 

The project consisted of a comprehensive overview of all chemical systems at the 
City’s wastewater treatment plant.  Provided ranking criteria for prioritization and 
construction documents for most critical processes.  

Water Recycling Facility Management | City of Santa Paula, CA

Manages multiple critical projects from planning through construction for facility projects 
at the Santa Paula Water Recycling Facility (WRF). In addition to project management, as 
the project manager, solicited bids and responds to contractors’ requests for information 
to ensure only responsive and responsible contractors are considered. 

EDUCATION

Marquette University, Wisconsin 
BS Civil Engineering

LICENSES & REGISTRATIONS

Wisconsin Prifessional Engineer - 
Civil - No. 46908-6

California Professional Engineer - 
Civil - No. 93278

NASSCO PACP, MACP, LACP 
Certification

No. U-1019-70307353

PROFESSIONAL ASSOCIATIONS

American Public Works Association 
(APWA) (Ventura County Chapter)

APWA Ventura County Chapter 
Director at Large -present

APWA Wisconsin Chapter Young 
Professionals Chair 2017-2019

APWA Emerging Leaders Academy 
2018-2019  
Class XII

m~, I Page 78 of 117



37
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

Becca Bugielski, PE
RELEVANT EXPERIENCE (CONT.)
Advanced Water Treatment Facility Preliminary Engineering | City of Santa Paula, CA

Managed the project team for preliminary design of an advanced treatment system to reduce chlorides in the effluent 
of the City’s Water Recycling Facility. Coordinated with subconsultant efforts and effectively presented findings to the 
City for the most cost effective and beneficial project alternative.  This project ensured compliance with the regional 
water quality control board and prevented future violations from the City’s discharge permit.

Signal Tank and BPS Preliminary Design | Casitas Municipal Water District, CA

Project Manager. Lead team in preliminary design effort for Signal Tank and Booster Pump Station Replacement 
including the siting study to connect the signal zone to the main zone to better serve the mountain view area. 
Completed siting study, preliminary cost opinion and basis of design memorandum. 

Heidelberger Tank and BPS Slope Stabilization | Casitas Municipal Water District, CA

Project Manager. Lead team in efforts to provide slope stabilization solutions to the District for their Heidelberger 
Tank and Heidelberger Booster Pump Station sites.  Conducted site visits, managed geotechnical teams’ analysis 
and provided District with solutions. Designed plans and specifications for slope stabilization solutions at the 
Heidelberger Tank site. 

West Ojai Pipelines | Casitas Municipal Water District, CA

Project includes preparation of preliminary and final design for approximately 5,600 linear feet of waterline 
replacement from small-diameter, aged, cast iron pipeline to 8-inch diameter PVC pipeline. The project will 
improve reliability and increase available fire flow. Improvements include abandonment of a section of pipeline 
in an easement and relocation to public right-of-way, necessitating relocation of several residential water services. 
Existing fire hydrants and water services will be reconnected, and new fire hydrants will be installed. The design 
considered tight residential streets, some with congested utilities; traffic and construction considerations working 
along-side two schools; and mitigation measures associated with potential impacts to existing oak trees. MKN 
prepared construction documents and opinion of cost for public bidding and is providing office engineering services 
during construction.   

Camarillo Climate Action Plan | Thousand Oaks, CA

Project Manager. Under order by the Los Angeles Regional Water Quality Control Board, the City of Camarillo is 
obligated to develop a Climate Change Effects Vulnerability Assessment and Mitigation Plan. Lead team which 
conducted vulnerability assessment and analysis and developed the Climate Change Plan.

Emergency Interconnects, City of Thousand Oaks | Thousand Oaks, CA 

Project Manager for preliminary and final design for two emergency potable water interconnects between the City of 
Thousand Oaks and California American Water. The interconnects include control valves, pressure relief valve, pump 
connections, metering, below grade vaults and associated appurtenances. As part of project, evaluated multiple 
locations and alignments, coordinated with both agencies to obtain design requirements, and coordinated with 
surveying and pot-holing subconsultants.

Pressure-Reducing Station, City of Thousand Oaks | Thousand Oaks, CA

Project Manager for preliminary and final design of two pressure reducing facilities.  Major tasks include hydraulic 
analysis of existing conditions, utilities research, and development of a preliminary and final design for a new 
pressure-reducing station to offset the need for alternative capital improvement projects. 

SWP Interconnection Blending Station Site Study | City of Ventura, CA

Evaluated alternative sites for the conditioning facility needed to blend SWP water with City of Ventura water. 
Completed preliminary site layouts, opinions of probable cost and alternative evaluations for the City of Ventura.

Westside/Downtown Sewer Study Update | City of Ventura, CA 

Updated a 15-year-old study assessment district to correct sewer deficiencies. Updated development scenarios and 
calibrated the model for the study area which included 32 miles of gravity sewers between 6-inch and 24-inch in 
diameter and 772 pipe segments that cover two square miles. Identified collection system capacity deficiencies for 
each development scenario and recommend capital improvements.

m~, I Page 79 of 117



38
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

CHRIS
MARTIN, PE
PRINCIPAL-IN-CHARGE/
WATER TREATMENT 
TECHNICAL LEAD

Mr. Martin has 35 years of experience in advanced water treatment processes, such 
as reverse osmosis, ion exchange, and specialty adsorbents, including processes for 
PFAS/PFOA removal. He is an expert in water quality issues both in the municipal 
and industrial industries, with over 30 treatment plant designs and dozens of 
evaluations and feasibility studies. Mr. Martin has presented numerous papers at 
water industry conferences concerning water quality and treatment topics, and is a 
recognized expert in these fields.

Relevant Projects
Wellhead Treatment Improvement Wells 177-185 | City of Fresno

Served as technical lead for design of new and replacement GAC treatment for 
wells 177 and 185 for 1,2,3-TCP treatment for the City of Fresno. The project required 
expansion of treatment capacity and replacement of existing, outdated pumping and 
filtration equipment.

Well 21 & 23 TCP Treatment Project | East Niles Community Services District

Served as technical lead for design of new GAC treatment for wells 21 and 23 for 1,2,3-
TCP . The project required installation of six new GAC vessels and integration into the 
existing treatment scheme at the Well 19 site.

PFAS Remediation | Atascadero Mutual Water Company

AMWC detected PFAS-related substances in a number of wells, causing the wells to 
be taken out of service. MKN was selected to assist AMWC in identifying remediation 
methods to bring the wells back into service. MKN developed pilot testing protocols 
and coordinated installation and operation of the pilot, and has begun design of a 
GAC treatment plant capable of PFAS compounds from up to 20 MGD of groundwater 
at a new treatment facility. The new facility also includes a new reservoir and pump 
station as well as a new central SCADA facility and corporate office. Served as 
technical lead for treatment processes.

Capistrano Desalter

Project engineer for design of treatment process and chemical systems, including 
reverse osmosis process, iron and manganese removal, storage systems, and chlorine 
and ammonia feed equipment for chloramination.

Conejo Wellfiled GAC Treatment | Camrosa Water District

Served as technical lead for review and management of a project to provide GAC treatment 
for 1,2,3-TCP removal at the Conejo Wellfield. MKN provided project management and 
technical review services for design, supply, and construction of the project.

Well 8 Nitrate Treatment Feasibility Study | Meiners Oaks Water Company 

Served as technical lead for evaluations of treatment and blending methods to return 
high-nitrate Well 8 to service. Evaluated ion exchange, reverse osmosis, biological 
treatment, and blending with alternative water supplies.

City of Coalinga WTP THM Reduction | Coalinga, CA

Directed staff in design and preparation of construction documents for replacing 
temporary carbon dioxide and permanganate storage and feed systems for THM 
reduction at the Coalinga Water Treatment Plant.

Poseidon Resources 

Provided concept-level design for 50 MGD seawater desalination system to be located 
in Carlsbad, CA. Design included significantly constrained site. Design was used to 
support proposal to MWDSC to obtain subsidy.

EDUCATION

University of Washington         
Seattle, Washington 

BS Chemical Engineering 

LICENSES & REGISTRATIONS

California Professional Engineer
- Chemical - No. CH4597

PROFESSIONAL ASSOCIATIONS

American Water Works Association

American Membrane Technology 
Association

m~, I Page 80 of 117



39
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

Chris Martin, PE
RELEVANT EXPERIENCE (CONT.)
Long Beach Water Department 

Performed a feasibility evaluation for onsite chlorine gas generation for the Long Beach Water Department’s 
Groundwater Treatment plant.

Santa Margarita Water District 

Design engineer for chlorine and ammonia feed systems and UV disinfection system for the Upper Chiquita Reservoir 
project.

Front Porch Development 

Provided peer review of evaluation of the Marina Coast Water District seawater desalter to determine cost and 
feasibility of returning the desalter to service after 10-year shutdown.

Poseidon Resources 

Provided concept-level design for 50 MGD seawater desalination system to be located in Carlsbad, CA. Design 
included significantly constrained site. Design was used to support proposal to MWDSC to obtain subsidy.

Metropolitan Water District of Orange County 

Technical leader for concept level design of 50 MGD seawater desalination plant to be located near Dana Point. 
Design was used to support proposal to MWDSC to obtain subsidy. Provided process design for the 1.15 MGD Cambria, 
California seawater reverse osmosis treatment plant.

Town of Hull, MA 

Prepared feasibility report for regional seawater desalination plant for Cape Cod. Provided process design for small 
seawater RO treatment plant for private client in Puget Sound.

Southern Nevada Water Authority 

Provided process and cost evaluation for feasibility of 80 MGD RO desalting plant, a concept intended to intercept 
saline subsurface flows that add significant salinity to the Colorado River upstream of Hoover Dam.

City of Santa Nella, CA 

Project engineer responsible for development of chemical storage and metering facilities for a 20 MGD membrane 
filtration treatment plant for municipal water supply.

Santa Clara Valley Water District 

Prepared process evaluation and costs for concept selection for Bay Area Regional Desalination Project.

Irvine Ranch Water District 

Peer review of RO process design for IRWD’s CATS – a high-recovery secondary treatment system increasing the 
overall recovery to 98%.

Las Vegas Valley Water District 

Project manager for RO pilot at Jean, Nevada.

Laguna Madre Water District 

Project manager for pilot plant study and preliminary design of seawater RO treatment plant on South Padre Island, Texas.

Irvine Ranch Water District 

Technical leader for design of the Deep Aquifer Treatment System, a 4-MGD nanofiltration treatment plant intended 
to treat highly colored groundwater. Boyle served as Owner’s Engineer for this design-build project.

Marin Municipal Water District | Marin, CA 

Designed and operated seawater RO pilot plant and delivered a report.

Marin MWD 

Prepared Preliminary Design Report for 5 MGD seawater RO treatment plant.

m~, I Page 81 of 117



40
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

Jon Hanlon, after over 18 years of serving as project engineer, project manager, and 
ultimately as an operations manager for a Fortune 500 consulting engineering 
firm, joined Michael K. Nunley and Associates, Inc. (MKN) specializing in water, 
wastewater, and water reuse engineering for public agencies. His expertise includes 
management, planning, and design of water, wastewater, and recycled water 
facilities throughout California. As a Principal Engineer at MKN, Mr. Hanlon’s 
experience has included design, analysis, and management of complex multi-
disciplined projects, including water and wastewater treatment facilities, pump 
stations, production wells, piping and valves, hydraulic analysis, master planning, 
and environmental permitting.

Water Supply/Treatment/Storage/Pumping/Distribution
Ojai Wellfield Improvements, Casitas Municipal Water District | Ojai, CA

Project Engineer. Design of new well facilities including a new 400 gpm well, and 
conversion of multiple submersible well pumps to vertical turbine pumps. Project 
includes development of new District standards for wellhead instrumentation and 
controls utilizing automation and variable frequency drives. Project also includes 
evaluation and rehabilitation of multiple pump/well failures critical to the District’s 
water system.  

Well Failure Analysis, Pleasant Valley County Water District | Ventura County, CA

Project Engineer. Municipal well failure analysis included review of well performance 
and construction documents. Analysis identified mode of failure was due to well 
misalignment. Prepared report identifying options for replacement which included 
use of a smaller vertical turbine pump or submersible pump. 

Fairview Well Rehabilitation, Calleguas Municipal Water District | Ventura County, CA

Project Engineer. Project to rehabilitate an inactive Aquifer Storage and Recovery 
(ASR) well and return it to service as a backup groundwater production well. Project 
includes video and biological inspection of the well, followed by preparation of 
plans and specifications for redevelopment of the well and system upgrades. System 
upgrades consist of installation of a new pump and motor, new motor control center  
including variable frequency drive, programmable logic controller, provisions for 
backup generation, replacement of piping and associated appurtenances, and 
addition of a disinfection system.  

Rio Mesa Well, Valley Children’s Hospital | Madera, CA

Project Engineer. Valley Children’s Hospital (VCH) recently acquired the property 
located to the southeast of the existing hospital. The property consists of a golf 
course and includes a potable and non-potable water supply well. VCH plans 
to improve the capacity of the non-potable well, improve the well to meet 
potable water standards, and incorporate the well into the VCH water system as 
an additional water supply. The Rio Mesa well will also continue to be used for 
landscape irrigation of the golf course.

Well #11 Treatment Project | Arroyo Grande, CA

Project Engineer. MKN provided construction observation services during 
construction of Well 11 for the City of Arroyo Grande. The project included installation 
of a submersible well pump, an iron and arsenic treatment system, and associated 
[...]
replacement of the positive displacement pumps at the Camarillo Sanitary District’s 
Wastewater Treatment Plant and the reconfiguration or replacement of piping, 
instrumentation, and control to support the new pumps. The pumps were subject 
to intermittent flow with high amounts of solids and grit. The three pump stations 
were Plant 3 Primary Clarifier Pump Station, Plant 1 Primary Clarifier Pump Station, 
and Plant 1 WAS Pump Station.

Conejo Wellfield GAC Treatment, Camrosa Water District | Ventura County, CA

Provide services as the Owner’s Engineer including design deliverables review and 
overseeing the bid and construction phases. Project scope included six granular 
activated carbon (GAC) vessels, a carbon dioxide dissolution system, a sodium 
hydroxide feed system, vertical turbine booster pumps, bolted steel tanks, a standby 
generator, an MCC, and the rehabilitation of four water wells. Complexity was added 
through pre-purchasing the GAC vessels, MCC, CO2 system, and sodium hydroxide 
system, contractor prequalification, and two separate bid scopes (construction scope 
separate from the well rehab scope). Total estimated construction cost is between 
$10 million and $12 million.

m~, I Page 84 of 117



43
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

Frank Dodge, PE
RELEVANT EXPERIENCE (CONT.)
Ojai Valley Pumping Plant Performance Analysis, Casitas Municipal Water District | Ojai, CA

Project Engineer. Analysis of the performance of the four existing pumps at the plant. The plant included two 350 
hp centrifugal pumps capable of ~5,000 gpm and two vertical turbine pumps capable of ~4,500 gpm. The study 
tested the existing pumps and found a decrease in performance compared to their original design. A variety of 
replacement/upgrade alternatives were assessed based on the ability of the pumps to meet the pumping needs with 
maximum efficiency, minimum Time-of-Use energy costs, and lowest life-cycle costs. 

Bardsdale Water Treatment Pilot | Fillmore, CA

Managed all Facility Engineering support and Operations interface for the installation of a pilot facility that 
successfully treated oilfield produced water to meet specifications acceptable for agricultural use. The pilot proved to 
be expensive, but exceeded the water quality targets and greatly reduced the wear on the system due to decreased 
corrosivity and solids in the water.

Derrick Tank Rehabilitation, City of Coalinga| Coalinga, CA

Project Engineer. Generated construction documents for the rehabilitation of the 7.5-million-gallon potable water 
steel tank. Rehabilitation scope included a new roof, new coatings, flexible connections on nozzles and required 
piping modifications, and replacement of the interior ladder. Bid options for the roof material were included to 
increase bidding competition due to material procurement volatility. Estimated construction cost was between $3 
million and $5 million. 

The Preserve at Millerton Lake Recycled Water System Improvements, NVF-1 Investments | Madera County, CA

Project Engineer. Developed preliminary and final design documents for a recycled water pump station supplying a 
300+ gpm to an irrigation system for a housing development. The design included two vertical turbine can pumps 
and a hydropneumatic vessel. Developed P&IDs for the potable and recycled water systems to determine the controls 
strategy across the wells, booster pump stations, and reservoirs. 

Earl Schmidt Filtration Plant Tank No.1 Improvements, Santa Clarita Valley Water Agency | Santa Clarita, CA

Project Engineer. Produced construction documents for a $2.2 million rehabilitation and improvement effort for 
one of the two 5-million-gallon steel potable water storage tanks. The improvement scope included replacement of 
rafters, lateral bracing, and the dollar plate, exterior coating spot repair, complete interior coating replacement, new 
fall protection on the ladders, a new roof hatch, addition of a level indicator, installation of a flexible inlet coupling, 
and the addition of a tank mixer with the necessary electrical and controls. 

Hill Canyon Water Treatment Plant FOG Facility Improvements, City of Thousand Oaks | Camarillo, CA

Project Engineer. Developed a preliminary design report and construction documents for a $3+ million FOG facility to 
replace the City’s existing facility. The new facility was designed to handle up to 20,000 gallons per day. The design 
included FOG screening and offload pumps, three storage tanks each with a heat exchanger and mixing pump, 
digester feed pumps, and an odor control system. 

Torrey Booster Compressor | Piru, CA

Project Manager for the installation of an internal combustion engine-driven gas compressor along a natural gas 
transmission pipeline. An idle unit was identified and assessed, the facility site identified and prepared, connected 
compressor suction and discharge piping into the DOT gas transmission pipeline, overhauled and modified the 
compressor, and commissioned and started up the system. Project was against an aggressive timeline and completed in 
less than 2 months from project identification to startup of facility. Final cost was within 1% of cost estimate ($820,000).

Santa Clara Valley Gas Plant Compressor Broad Oaks Cylinder Upgrade | Piru, CA

Project Manager for the multi-phase project to triple the natural gas sales capacity. The scope included: installing 
larger cylinders on two compressors at the SCVGP Gas Processing Facility; upgrading plant piping, pressure control 
system, and coalescing filter to increase capacity and pressure rating; upgrading the High Pressure Sales Pipeline 
to DOT specifications to increase capacity and pressure rating; decommission and abandon the Low Pressure Sales 
Pipeline per DOT specifications, including activity coordination with SoCal Gas; and coordinate and lead SCVGP 
shutdowns associated with tying in each phase of the project. Total project cost: $4,500,000.

m~, I Page 85 of 117



44
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

City of Fresno Pump Station 177 Groundwater Treatment Facility | Fresno, CA

Project Engineer. Project consists of planning, design, and construction of a 1.37 MGD 
granular activated carbon facility with several downstream chemical injections. The 
primary goal of the facility was to reduce the 1,2,3-TCP concentrations below the 
state-mandated maximum contaminant level of 5 μg/L and dissolved carbon dioxide 
concentrations to mitigate pipeline corrosion. Evaluated air stripping, sodium 
hydroxide injections, and break-tank deaeration as potential carbon dioxide removal 
treatment strategies. Prepared Basis of Design Report and prepared construction 
plans, specifications, and cost estimates.

City of Fresno Pump Station 185 Groundwater Treatment Facility | Fresno, CA

Project Engineer. Project consists of planning, design, and construction of a 1.37 MGD 
granular activated carbon facility with several downstream chemical injections. The 
primary goal of the facility was to reduce the 1,2,3-TCP concentrations below the 
state-mandated maximum contaminant level of 5 μg/L and dissolved carbon dioxide 
concentrations to mitigate pipeline corrosion. Evaluated air stripping, sodium 
hydroxide injections, and break-tank deaeration as potential carbon dioxide removal 
treatment strategies. Prepared Basis of Design Report and prepared construction 
plans, specifications, and cost estimates.

Coarsegold Water System Improvements, Arsenic Removal | Coarsegold, CA

Project Engineer. Project consists of planning, design, and construction of an 
arsenic, iron, and manganese removal system comprised of a booster pump station, 
upstream sodium hypochlorite oxidation/disinfection, and multimedia filtration 
vessels. The primary goal of the system improvements was to reduce the arsenic, 
iron, and manganese concentration entering the distribution system below the 
local- and state-mandated maximum contaminant levels. Prepared Basis of Design 
Report, construction plans, specifications, and cost estimates.

East Niles Community Services District: Well 19 Arsenic Treatment Facility | Bakersfield, CA

Project Engineer. Project consists of planning, design, and construction of an 
arsenic removal facility comprised of an upstream sodium hypochlorite oxidation/
disinfection and three 8-foot diameter iron-oxide media vessels. The primary goal 
of the system improvements was to reduce the arsenic concentration entering the 
Kern-Citrus reservoir to reduce the blended arsenic concentration below the state-
mandated maximum contaminant level of 10 μg/L. Prepared Basis of Design Report 
and prepared construction plans, specifications, and cost estimates.

Atascadero Mutual Water Company: PFAS Removal Facility | Atascadero, CA

Project Engineer. Project consists of planning, design, and construction of a 2 MGD 
PFAS removal facility designed to interchangeably use GAC or IX to reduce PFOS 
and PFOA below state-mandated response levels. Designed piloting facility, prepared 
testing protocol, conceptual and basis of design reports. Prepared construction plans, 
specifications, and cost estimates. (Ongoing).

STEFANOS  
WORD, EIT, 
ENV SP
PROCESS/MECHANICAL 
DESIGN

Mr. Word is an Assistant Engineer with experience in the planning, design, and 
construction of water and wastewater treatment facilities and infrastructure. His 
project experience includes water and wastewater treatment facility design and 
analysis, permitting, development of master plans, field collection of data, pilot- 
and bench-scale testing, and construction phase services of facilities treating water 
quality issues. His experience in construction management includes treatment, 
distribution, and collection systems. 

EDUCATION

University of the Pacific, 
Stockton, CA 

MSES Civil & Environmental 
Engineering

BS Civil Engineering

LICENSES & REGISTRATIONS

California Engineer in Training
No. 166164

Envision Sustainability  
Professional (ENV SP) No.18683

PROFESSIONAL ASSOCIATIONS

American Water Works Association

Water Environmental Federation

California Water Environmental 
Association

Central San Joaquin Section: Young 
Professionals Committee Chair

American Society of Civil Engineers

m~, I Page 86 of 117



45
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

Stefanos, EIT, Env Sp
RELEVANT EXPERIENCE (CONT.)
Meiners Oaks Water District Nitrate Removal Feasibility Study | Ventura, CA

Project Engineer. Project consists of performing a feasibility analysis and design criteria for implementing strong-base 
anion exchange, biological pressure filtration, and two-stage brackish water reverse osmosis treatment alternatives 
to remove nitrates from Well 8. Prepared feasibility study consisting of membrane, biological, and ion exchange 
projections, design criteria, costs, process flow diagrams, and conceptual facility layouts.

Three Crowns Industrial Park 1,2,3-Trichloropropane Removal | Fresno, CA

Project Engineer. Project consisted of planning and design of pressurized granular activated carbon (GAC) vessels to 
remove 1,2,3-Trichloropropane from three groundwater wells that serve as the sole source of potable water for Three 
Crowns Industrial Park. Performed planning and preliminary design of a centralized treatment system in a lead-lag 
configuration of GAC vessels followed a downstream hypochlorite disinfection system.

Belmont Water Corporation 1,2,3-Trichloropropane Removal | Fresno, CA

Project Engineer. Project consists of planning, design, and construction of multiple point-of-entry (POE) screening 
and GAC cartridge systems for forty-one residential service connections. The project prompted the State Water 
Resources Control Board Division of Drinking Water (DDW) to recognize POE and POU as an acceptable treatment 
technology and implement a set of guidelines for pilot testing of such systems. Project resulted in the treatment 
technology being the first implemented and permitted system in California to use POE technology to remove 1,2,3-
TCP from potable water supplies. (Ongoing).

Central Union School Water System Improvements, Arsenic Removal | Lemoore, CA

Project Engineer. Project consists of planning and design of an arsenic removal system comprised of a 10,000-gallon 
steel water storage tank, booster pump station, upstream sodium hypochlorite oxidation/disinfection, and iron-
oxide media vessels. The primary goal of the system improvements was to reduce the arsenic concentration entering 
the distribution system below the state-mandated maximum contaminant level of 10 µg/L. Prepared Treatment 
Alternatives Evaluation, Basis of Design Reports, and conducted Bench-Scale Testing with Ferric Oxide Media. 
Prepared construction plans, specifications, and cost estimates.

Lancaster Mobile Home Park Water System Improvements, Arsenic Removal | Lancaster, CA

Project Engineer. Project consists of planning, design, and construction of an arsenic removal system comprised of 
a booster pump station, upstream sodium hypochlorite oxidation/disinfection, and iron-oxide media vessels. The 
primary goal of the system improvements was to reduce the arsenic concentration entering the distribution system 
below the state-mandated maximum contaminant level of 10 µg/L. Prepared Treatment Alternatives Evaluation, 
Basis of Design Reports, and conducted Bench-Scale Testing with Ferric Oxide Media. Prepared construction plans, 
specifications, and cost estimates.

Jackson Ranch Development DBP Facility | Kettleman City, CA

Project Engineer. Project consists mitigating disinfection byproduct formation for a development receiving potable 
water from a 5-mile transmission pipeline connected to Kettleman City. Prepared Feasibility Study/Basis of Design 
TM that reviewed updated water quality, disinfection methods and disinfectants used, proposed water infrastructure, 
DBP formation potential and design criteria for the recommended treatment facility alternative. Prepared construction 
plans, specifications, and cost estimates. (Ongoing)

Jackson Ranch Development DBP Evaluation | Kettleman City, CA

Project Engineer. Project consists of evaluating disinfection byproduct formation for a development receiving potable 
water from a 5-mile transmission pipeline connected to Kettleman City. Prepared TM that reviewed existing water quality, 
disinfection methods and disinfectants used, existing water infrastructure, DBP formation potential and treatment 
alternatives/mitigation measures, and raw water treatment alternatives for the development’s fire water supply.

Coalinga WTP TTHM Reduction | Coalinga, CA

Project Engineer. Project consists of planning, design, and construction of liquid carbon dioxide and sodium 
permanganate storage and injection facilities to reduce total trihalomethane concentrations in the WTP effluent. 
Prepared Design Criteria TM that established design parameters and background information. Prepared plans, 
specifications, and cost estimate for construction of both chemical storage and injection facilities.

m~, I Page 87 of 117



46
PROPOSAL FOR MEINERS OAKS WATER DISTRICT FOR WATER TREATMENT PLANT FINAL DESIGN

Mr. Wilson is a Project Manager with design experience as a Project Engineer 
specializing in water supply and distribution systems specifically pumping station 
design, surge analysis, transmission mains, distribution systems, water treatment, 
and construction management. Mr. Wilson is also experienced in wastewater 
collection systems assessment and rehabilitation.

EDUCATION

University of Central Florida
Orlando, FL

BS Civil Engineering

LICENSES & REGISTRATIONS

California Professional  
Engineer - Civil - No. C89117

PROFESSIONAL ASSOCIATIONS

American Society of Civil 
Engineers

California Water Environment 
Association

JASON
WILSON, PE
CIVIL/SITE DESIGN

Water Supply/Treatment/Storage/Pumping/Distribution